Drum Head Assembly — Exploded View

27



Drum Head Assembly — Parts List

Index No.

Part No.

70-4102MF .................
70-4102MFC...............
70-4102CS..................
70-4102SC..................

Description Size Qty
1[0 o T 1-3/4HP, 115V............... 1
Motor Fan (NOt SNOWN) .....c..ociiiieiiceee e e 1
Motor Fan Cover (N0t SNHOWN) ..ot e 1
Centrifugal SWItch (NOt SNOWN).....ciiiiiiiicc s e 1
Starting Capacitor (N0t Shown).........cceevevvviiieenienne 125VAC, 300MFD......... 1
Running Capacitor (not Shown) .........cccceevevvvveneennnen. 250VAC, 40uF............... 1
Starting Capacitor Cover (NOt SNOWN)......cccoiiiiiiiniis v e 1
Running Capacitor Cover (N0t SNOWN).......ccoiveeiiies e 1
Junction BOX (NOt SHOWN).......oouiiiiiiie s et 1
Junction Box Cover (N0t SHOWN) ....ccuviiiiiiiiiiciiieis e 1
SHraiN REIET......eie s e e 1
Cord, MOtor to CONIOl BOX ....c..iiieiiiieiieee et e 1
KBY .. 3/16x3/16x3/4................ 1
Socket Head Cap SCreW........cccevveeeieeeeneeeene e 1/4-20X1 ..o, 6
LOCKWaASKhET ...t LA 6
Flat Washer ... LA 6
Nylon Insert LOCK NUL.......ccooviviieniiienee e, 5/16-24.......ccocieienn 4
Flat Washer ... 5/16 c.oviiiiieieeee 4
OIlItE WASNET ...ttt bt e bbb be e sare e e 4
1Y 0] (o gl = - (= U 1
HEX Cap SCIEW ...ccuveeiieeieesiie e see et see et 3/8-16x1-1/4 .......ccue... 5
Flat Washer ... 38 7
OllILE PIALE ...ttt benbe ettt e e sreen e e sre e 4
LOCKWASHET .....eeiiiiiiiiieee e /8 4
Socket Head Cap SCreWw.........ccccceveeceeeeneseeneeeene 3/8-16x1-1/4 .................. 4
SEESCIBW. ..t e 5/16-18X3/8.......ccccoveueene 4
Coupler (serial # 11121604 and higher)......cccocverieiies vivvnieerie e 1
[N LET=To | ol 2T T Ty oo PR 1
Fine Tune Adjustment KNOD ........ccoouiiiiiiiiiin s e 1
SEESCIBW....eeii it #10-24X3/8...cccvvvieeins 4
GearbOX ASSEMDBIY .....coiiiiee s et e 1
LN L0110 = | USSR 1
Flat Head Machine Screw..........cccocvveveeieneencncene. 1/4-20%3/8.......ccovreennnn 4
o] (1o [PPSR 1
BaSE.... e e 1
Label, Depth Gauge ........ccccceoeveeieneeneeeeeeeeeee A7 1
T o TSRS 1
Drum Carriage HEad ........ccceevuieiieiiie et eesieesiee st e sae e sae e snae s 1
Height DIreCtion Label.......c.coiviiiieiiiiiie et et sae et 1
Height AJUSTMENT SCIEW........eiiiiiiiiiiiiie sttt eesiee st sbee e naee s 1
KINOD e e e 1
Height Adjustment Handwheel ... e 1
SOt SCIBW..ciiiie ettt 5/16-18X1/2......ccoevuvuene 2
SRIOUT ...ttt teebeenbe e e bt e sae et e see e 1
Washer, FIat-NyloN........cccccooveiiiiienieee e 5/8" I.D. oeeeviieieee 1
Collar, LOCKING Shaft.....ccoiiiiiiieiieiii e e 1
SHU e 5/16-24x1-3/4 ................ 4
SEESCIBW. ..ttt e 5/16-18X1/4.......ccevneee. 2
LOCKWa@SKhET ...t 5/16 o 4
Socket Head Cap SCreW.......cccceevvveveenieesieesieeniee e 5/16-18X1...cccvvvvieiennnenn 4
Depth Gauge POINLET ......cociiiiieiesie et eesiee e sae e es 1
THrUSt BEaring ......ccccovveieiiieie e 51103 ... 1
HEX NUL .. 3/8-16....ciiiiiiiieieee 1
Screw, Fillister Head-Phillips ......ccccoevivevivevincieee, H#8-32XL i 4
Spring, TENSION ROIET......ccciiiieeie s e 4
Bracket, Right TENSION ROIEI.......ccciiiiiiiiiie s e 2
Bushing, Oilite.......ccocveriniiirieee e 5/16”" I.D..coveriveee 4
TENSION ROHET.....eiiiiiee e et 2
127 = T2 ST 2
Ball BEANNG ......ceeeoeeiiieiie e sie et 6205VV ..o 2
HEX NUL . 5/16-18.....ccveiiiieiiinn 4



Drum Head Assembly

Index No. Part No. Description Size Qty
56.iiiiiiiiinns 22440SC-156............. LR = U g To T {1 o RS 1
57 i, BB-6000ZZ................. Ball BEANNG ......veeieeriiieriienie e 6000ZZ......ccooevcveeeiieens 1
58 22440SC-158............. [0 1
59 s 22440SC-159............ REtAINING RING ettt ceeeeee e e seesaeeseeeneesbeeneeeneenes 1
60...ccccuee.n. 22440SC-160............ BIACKET ...ttt ettt e et e et eae e e aeaaeaan 1
61 22440SC-161 ............ SHOUIAET SCIEW ...ttt ee e et e e et e e et e e e e aree e eaneas 1
62, 22440SC-162............. Thread BUSHING ... et 1
63 20-0778...cccvveiiiiienn REAINING RING ..veiiiiiiie et eeteesee et sre b e sbeesbeesarees 2
64...enn.. TS-0152021................ Carriage Bolt.......coooeieeeeeeeeee e 5/16-18x1-1/4 ................ 2
65..ciiiies 22440SC-165............. Bearing HOUSING ....cueoiiiiee et et e 2
66.....ccuu..... TS-1550031................ Flat Washer ... M5, 4
67 o TS-1533032................ Pan Head Machine Screw.........cccoceevvieiiiieeccine e, M5X10 ..o, 4
68....cccvreene. 22440SC-168............ GAMDOX COVET ittt ette et —eesteeeste e e sbeeeasteeeeasreeesanes 1
69 22440SC-169............ Bracket, LEft TENSION ROHET .....uviiiiiiciiiii et et 2
70 12-9001......cccccveirnen. Nylon Insert LOCK NUt.........coiieiiiiee e #6-32. i 2
4 21-1172. o Fastener, ADrasive INDOAIT .........eeeeeeieeieeeeeeee e ettt e e e e e e e 1
T2, 10-3003.......cccceeevveenee Screw, Flat Head-Phillips........ccccccvvvievieiiiiiiecieeee, #6-32X3/8......cveeeeveenn 2
T3, 22440SC-173............ DUST COVET ..ttt ettt e e e e et e e ete —etaeeaateeeanbeeeansseeesnseeesreeean 1
T4 80-3137..eveveeeiiieens 101 (0] o I SR 1
4 22440SC-175............ (B IU ] A @0}V =T g IR | (o1 o [ RSP ERRRRP 1
76...ccccuuneen... TS-081F052............... Pan Head Machine SCrew ..........ccccccoeveeeiiececincne. 1/4-20x3/4........oceeee..... 3
LA S 22440SC-177 ............ 2] 2= U o 1o TS 1
4 T 22440SC-178............. BEANNG ..ovieiie e 688ZZ....ccccvieeeieen, 1
79, 22440SC-179............ Upper Sliding Drum Carfiage .....ccoovviiieeiiieeieeiieeniees eesieesieesiaeessesssnesssesssessees 1
80...ccvvveeeens 21-1173..iins Fastener, Abrasive OUthoard ..........c.ccooccvviiieiiiiiiiees e 1
8l TS-0254061................ Button Head Socket SCrew........ccocceeevvcvveeeeeccciinenen. 1/4-20X1....cveeeeivienn. 3
82 TS-0267021................ SEESCIEW.... et 1/4-20x1/4........cc.uu......... 1
83 22440SC-183............. Lower Fixed Drum Carriage.......cccuiuieiieeiieeiieeseesnes ceesieeesseesseessessseesssessessnes 1
84......c....... TS-0254041................ Button Head Socket SCrew.........cccoeeveeveeciieeccieeenee, 1/4-20x3/4..........c.uuc....... 6
85 22440SC-185............ SAT e —een e ———————— 2
86...cceiiins TS-0640091................ Nylon Insert LOCK NUT........cccoooiiieiiicceeee, 3/8-16.ceiiieeees 1
87 TS-0732041................ Internal Tooth Lock Washer.........c.cccooooveeiieeecnnene L/ 2
88...eeee 40-3166............cc........ DUSE COVEI CatCh ...t et 1
89 TS-0060081................ HEX Cap SCIEW ...ccvveiiiicieesiie et 3/8-16X1-3/4 ....ccvevurnn. 1
90..cccciiiennne TS-0561011................ HEX NUL e 1/4-20 ., 2
< i I, TS-0152041................ Carriage Bolt.......coooeieeeieeeeeee e 5/16-18x1-3/4 ................ 2
Q2. TS-0255061................ Button Head Socket SCrew........coocveevvcvieeeeeiciieneenn. 5/16-18X1.....ccceeeeennneee. 2
93 2244PLUS-254........... [ 0o =N = o SRR 2
95, TS-0267071................ SEESCIBW. ...eeiiiie ettt 1/4-20x3/4.......cocccuueen.... 3
96...ccccveene 22440SC-196............. [ (0] 0 L= SRS RRO SR 1
97 22440SC-197 ............ (o TSP R 4
98...eeeirenn. 22440SC-198B.......... Sanding Drum (serial # 11121604 and higher)........c.. coeoeerivererieeneiee e 1
99, 22440SC-199............ Button Head Socket SCrew.........ccoccceeveeeeieeeeveeenee. 5/16-18x1-1/4 ................ 2
100 ettt ADTASIVEY ...t e ettt 3-1/8 Width ... 1
103............. 22440SC-1103.......... 2] = U o T {1 o S 2
105............. 80-1060........cceeevuvenns Bracket Pad, TeNSION ROIET..........coociiii s e 1
106............. 22440SC-1113.......... (] o =T PSSR 2
107 ............. 22440S8C-1114.......... Socket Head Cap SCreW.........ccocovvveeeneeneneeneeeene MB...oooriiiiiies 2
108............. 22440SC-1115.......... [ E L (TSRO 2
109............. 22440SC-1116.......... Nylon Insert LOCK NUT.......ccoveiiiiieniiieree e, MB...oeeiieieeeeie e 2
.................... 98-0060........cccveveenee. TUFTOOI (NOT SNOWN) .t e siveeseeeseesseesneesreeseeennees L

! contact Walter Meier (Manufacturing) Inc., to find replacement abrasives

29



Conveyor and Motor Assembly — Exploded View

30



Conveyor and Motor Assembly — Parts List

Index No. Part No. Description Size

T, 323759 (C1=T: U1 (o] (0] P 90 VoltDC..............
2 72-6014...........cuvvuee.... SHAIN REIET e ceeee s e s rerererreees
T 72-5336.....ccueeeueenn. (OF0] (o IR Y= SRRSO 110-120V-75".........
Lo, TS-0680031................ FIat WaSher ........coooiuviiiiiiiiiie e 5/16 ..
B 10-4010-08................. Socket Head Cap SCreW.......cccceevvveveeniensiinsieenien e #10-32x1/2....c.u...
G 98-0080A......ccccecvveens LI = 1= G SRR
2T, 72-2250-01................. {1510 o 1O
8 72-2250-02................. Speed AdJUSING Label ..o e
LS T 40-4018.....cccvvecvveinnns LAV TaTe T U = (o SRS
10, 72-2250.......cceeerveennee SandSmart CONLIOIET..........uei it et
1l 40-4904.......ccviiieiinns Controller Housing BraCKet.........cccooviiiiiiiiiinniienies ceesiiesiee e sies e
12, 20-0777 .o Pan Head Self-Tapping SCrew.........ccccceevenveevrneenn. 5/32X1/2.....ccoveun.
13, 72-2120....ccicieeeeeeann Receptacle, 110-120VO0It..........cociiiiiiiieie e et
14, TS-081D032............... Pan Head Maching SCreW .........ccccceevvecvveeeciieciineenen. #10-32x1/2.............
15, TS-073203.....cceeeeee Internal Tooth Lock Washer.........cccccoveevveeeiiiiiiienenen. #10 i,
16 TS-0560081................ HEX NUL oo #10-32..ccviieeeeenns
17, 10-9002.......cceeeevvvenneee Slotted Hex Head SCreW.........cccceeevveeecciec e #10-32x1/2.............
18, 10-3103.....ccoeieiee, Phillips Pan Head SCrew..........ccccooveviieeneecenecneeen. #6-32X1/2......cocu.
19, 72-2004.......cuvvvrvnrnnns ON/OFF DIUM SWITCH c.eeiiiieiiee ettt ceerre e ae e e saaaee s
20, 30-0122.....ccvevvven Shaft COUPIET .. s e sae e e e e saee s
21, TS-0267021................ ST SCIBW....ci ittt 1/4-20x1/4..............
22 40-4903.......ccccveeeen Controller Base BraCket ..........oocviciiieiiieeecee et et st
23 40-4022W......cccvenine Control HousiNg Base COVET .......coiuiiiiiiiieiie e e siieesiee e sies e
P 10-4004-12................. Hex Washer Head BOlt...........eeveveeeeiiiiiiiniieeeiiieiieeee 1/4-20x3/4..............
25 s 20-1161-01................. WaVE WaASKHET .......coiiiiieiie et i
26 TS-0680021................ FIat WaSheT .........ooouiiiieiieeee e Y
27 i 40-0003.......ccvevveeriennns Take Up-Slide BraCket .......cccvviiiiiiiiie it ns crreesee e s sieesiee s
28, 50-3105....ccccevieiiiee. Ollite BUSNING......coviiiiieiiiiceee e 5/16" I.D.....cccouu.....
29, 30-3010-10.......uu........ DY SY A I R0 1Y
30, 40-0260......cccceeveeeeennnn ATA A (=1 o] o N
I TS-0561011................ HEX NUL .t 1/4-20....ccoeieeeennn
32, TS-0732041................ Internal Tooth Lock Washer........ccccccoovvvvieeiiiiivennennn, Y
33 10-4007-24................. Slotted Round Head SCrew ........cccceeeeciiiciiieeccieeens 1/4-20x1-3/4 ..........
34 40-4004.......ccvvveerinnns Take-Up Bracket BaSE .......cccceiiiiiiiiiiiiie et cviveesiessessiessseesnes s
35 i, TS-0720081................ LOCKWASKHET ... 5/16 ..
1] S T 30-3010-11..........u...e. (DL 1V SR 1] T
Y ST 40-0005.......ccccvevvenne Drive Roller SUPPOrt BraCket.........ccccveiiieniieiiieiiees cevivesieesie e see e
38 40-4010-01.....ccceeevenne CONVEYOTN BEU ..ottt beesbeesteesaeesteeeeeesnee s
39 TS-0208041................ Socket Head Cap SCreW.......cocceevvveveeniennieesieenien e 5/16-18x3/4............
.................... 60-0322-P...................Conveyor Belt (N0t SNOWN) ......c.ooiiiiiiiiieeeet e
N 72-2250-03................. WASHET ... 5/16 ...
42 72-2250-04................. HEX NUL L. 5/16-24...................
43 72-2250-05........uc....... Slotted SEt SCIEW......evvieeeiiireiiiee et #8-36UNFx5/16
44................ 72-6101.......c.oeeeuree Small Strain ReNE ... e

31



Gearbox Assembly

Index No. Part No.

.................... 22440SC-GBA...........
T 22440SC-201............
2 22440SC-202............
C T BB-600277.................
Lo, 22440SC-204 ............
LS T 22440SC-205............
(S TP 22440SC-206............
T 22440SC-207 ............
8, 22440SC-208............
L I BB-6001Z77.................
100, 22440SC-210............
5 22440SC-211............
12 22440SC-212............
130, BB-600477.................
14................ 22440SC-214 ............
15, 22440SC-215............
N 22440SC-216............
17 i, 22440SC-217 ............
18, 22440SC-218............
19, 22440SC-219............
20 i, 22440SC-220............
21, 22440SC-221.............
22, TS-0640091................
23 TS-0680011................

Description Size Qty
GearDOX ASSEMBIY .....cciiiiei e e 1
RUDDEE COVET....ceiietie e ettt saee e 1
(T SR 1
Ball BEANNG ......ccveieeiiieiie e 6002ZZ.......ccvvveiieerrn 2
LR = U T o T {1 o SRS 2
GRAMIOX. ...ttt e e 1
ECCENIC SNAL....cciiiiiii e e s 1
K Y e AXAXL8....ooeeeeeee 2
LA 0] 1 o DU 1
Ball BEANNG ......cuveieeiiieiie e 6001ZZ......ccvvveieeen 2
LR = 1 1o T T o SRR 1
SEESCIBW....eeiiiiii et #10-24X1/4......ccee 2
CIULCN BUSHING ... e 1
Ball BEANNG ... ceieieeiieeeeiieeie e 6004Z7Z......oovieien 1
PUIIEY BASE .......vveeeeeiee sttt st feesneessseesteessaeenbeesnteensaeanrees 1
PUIBY ..ottt —eeteese e et eate b be e nnres 1
PUlleY SII ..o e 1
REtaiNiNG RiING ...veoeiiieeieieeiene e e 1
(03 01 (o] o I 1 g To o USRS 1
1 o S 1
Yol 1= PP #10-24XT/8......cccvveren 5
Set Screw wiSteel Ball ..o, MAX9.....ooiiiiiiiiieeen 1
Nylon Insert LOCK NUTL.......occoviviieniiiireene e, 3/8-16.cceiiiiiiiiiiieie 1
Flat Washer ... /16 i 5

32



Closed Stand Assembly

Index No. Part No. Description Size Qty
.................... 659006S ...........cee..... Closed StANA ASSEMDIY......ooviiiiiiii e e s
T 22440SC-301 ............ 1] 7= 1 0 IS T [ SR 2
2 TS-0680041................ Flat Washer ..o /8 4
TR TS-0060051................ HEX Cap SCIEW...ccuvvivieciee ettt 3/8-16X1L...coeeiiiiieecirenn 4
VS TS-0051011................ HEX CaP SCrEW....oviieiieie e 5/16-18X1/2......cccveuenee. 12
5 TS-0680031................ Flat Washer ... 5I16 oo 12
[ 22440SC-306............. LYo 10 I = (S 1
T, 22440SC-307 ............ T L o (= S 1
S TSR 22440SC-308............ L (0] a1 o F= L= S 1
(S IR 80S-416....cceevvverennn [ T0To ] gl o = PR 1
10 TS-0561011................ HEX NUL .o 1/4-20.ciiiiiiee, 2
11, 80S-413....cceeiie S o] (= PSR M3X4...oooiiiiiiiieeeiiieee 2
12, 22440SC-312............. Lo o | PSR 1
G T 80S-414 ..., - (o o S 1
14, TS-081F032.......c...... Pan Head Machine SCrew .........ccccvcvvvveeveeiiieeseennnnn 1/4-20X1/2......ccoveeeennn. 2

=

33



Infeed and Outfeed Tables
Optional Accessory — Stock No.: 98-2202

Index No. Part No. Description Size Qty
T, 2244PLUS-501........... =1 o] [T 2
2 2244PLUS-502........... (ST Yl =] = 1o (] PO 2
C TR TS-0060051................ HEX Cap SCIEW ...ccuveeiviecieeciie et se e 3/8-16XL...cccvvieieecirene 4
Lo TS-0680041................ FIat WaSher........coooiuiiiiiiiciiie e B8 4
B TS-0151011................ Carriage Bolt.......ccceveeiiiieeceeeee e 1/4-20X3/4........ccceuuvn... 8
[ T TS-0680021................ Flat WaSher ..ottt Y 8
T TS-0561011................ HEX NUL oot 1/4-20..cccccoieininieienns 8

34



Wiring Diagram

GEARMOTOR CONTROLLER SCHEMATIC
110V AC TO VARIABLE 90V DC

ELECTRIC PANEL

-//_l

GM-  GM+ LOAD 2

LINE 2

LY

Vs e e

[wa]
=
b=
O
=

LINE N

W

LINE

BLACK

WHITE

70 GEAR MOTOR

- WH”E \MRE
= GREEN WRE

o vUEm =N == = ----"

35

POWER IN

DRUM MOTOR
POWER OUTLET




	22-44OSC Drum Sander
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Features and Terminology
	Unpacking
	Shipping Contents
	Assembly
	Stand Assembly
	Drum Head Installation
	Conveyor Table Installation

	Installing Accessories
	Grounding Instructions
	Operating Controls
	On/Off Switch (Sanding Drum)
	Switch Lockout
	Conveyor
	Drum Height Control
	Oscillator Switch

	Adjustments
	Depth Gauge
	Conveyor Belt Tension and Tracking
	Trackers
	Conveyor Belt Replacement
	Checking Drum Alignment
	Fine Tuning Drum Alignment
	Tension Roller Alignment
	Tension Roller Pressure Adjustment
	Drum Height Control Adjustment

	Operation
	Basic Operating Procedure
	Setting Depth of Cut
	Establishing Proper Drum Height
	Selecting SandSmart™ Feed Rates
	Tips for Maximum Performance
	Maintenance

	Tracker Kit
	Abrasives
	Optional Accessories
	Troubleshooting
	Motor and Electrical Problems
	Mechanical Problems
	Operational Problems

	Replacement Parts
	Drum Head Assembly – Exploded View
	Drum Head Assembly – Parts List
	Conveyor and Motor Assembly – Exploded View
	Conveyor and Motor Assembly – Parts List
	Gearbox Assembly
	Closed Stand Assembly
	Infeed and Outfeed Tables

	Wiring Diagram



